TENDER ENQUIRY DOCUMENT

FOR EFFLUENT AND SEWAGE TREATMENT PLANT
(Capacity 40KL per day)

FOR AND ON BEHALF OF

INDIAN MEDICINES PHARMACEUTICAL

CORPORATION LIMITED
(AGOVT. OF INDIA ENTERPRISE)

HLL/PCD/IMPCL-12/14-15(Revised)

N—
) 4

. 4
Yy,

BY

HLL LIFECARE LIMITED

(A GOVT. OF INDIA ENTERPRISE & Formerly HINDUSTAN LATEX LTD.)
Procurement & Consultancy Services Division

B-14A, Sector-62,
Noida-201 307
PHONE: 0120-4071500
FAX: 0120-4071513
URL: www.lifecarehll.com
Email: pcd@lifecarehll.com



http://www.lifecarehll.com/

INDEX

Section Topic Page No.
Section | — Notice inviting Tender (NIT) —------mmmmmm s 03
Section Il — General Instructions to Tenderers (GIT) ------=-==m=m=mmmmmmmmm oo 05
[...]
and prices; and / or

b) To cancel the remaining portion of the goods and services and compensate the supplier by

paying an agreed amount for the cost incurred by the supplier towards the remaining portion of the

goods and services.

HLL/PCD/IMPCL-12/14-15(Revised) Page 32 Dated 31.12.2014



HLL Lifecare Limited

28.
28.1

29.
29.1

29.2

30.
30.1

30.2

30.3
31.

32.
32.1

32.2
32.3
324

32.5
32.6

32.7

Governing language

The contract shall be written in English language following the provision as contained in GIT
clause 4. All correspondence and other documents pertaining to the contract, which the parties
exchange, shall also be written accordingly in that language.

Notices

Notice, if any, relating to the contract given by one party to the other, shall be sent in writing or by
cable or telex or facsimile and confirmed in writing. The procedure will also provide the sender of
the notice, the proof of receipt of the notice by the receiver. The addresses of the parties for
exchanging such notices will be the addresses as incorporated in the contract.

The effective date of a notice shall be either the date when delivered to the recipient or the
effective date specifically mentioned in the notice, whichever is later.

Resolution of disputes

If dispute or difference of any kind shall arise between the Purchaser/Consignee and the supplier
in connection with or relating to the contract, the parties shall make every effort to resolve the
same amicably by mutual consultations.

If the parties fail to resolve their dispute or difference by such mutual consultation within twenty-
one days of its occurrence, then, unless otherwise provided in the SCC, either the
Purchaser/Consignee or the supplier may give notice to the other party of its intention to
commence arbitration, as hereinafter provided the applicable arbitration procedure will be as per
the Arbitration and Conciliation Act, 1996 of India. In the case of a dispute or difference arising
between the Purchaser/Consignee and a domestic Supplier relating to any matter arising out of or
connected with the contract, such dispute or difference shall be referred to the sole arbitration of
an officer, in the Ministry of Law & Justice appointed to be the arbitrator by the Chairman &
Managing Director of HLL Life care Limited. The award of the arbitrator shall be final and
binding on the parties to the contract subject to the provision that the Arbitrator shall give
reasoned award in case the value of claim in reference exceeds Rupees One Lac (Rs. 1,00,000/-)
Venue of Arbitration: The venue of arbitration shall be Delhi / New Delhi.

Applicable Law

The contract shall be governed by and interpreted in accordance with the laws of India for the
time being in force.

General/ Miscellaneous Clauses

Nothing contained in this Contract shall be construed as establishing or creating between the
parties, i.e. the Supplier on the one side and the Purchaser on the other side, a relationship of
master and servant or principal and agent.

Any failure on the part of any Party to exercise right or power under this Contract shall not
operate as waiver thereof.

The Supplier shall notify the Purchaser/Consignee of any material change would impact on
performance of its obligations under this Contract.

Deleted

Deleted

The Supplier shall, at all times, indemnify and keep indemnified the Purchaser/ Consignee against
any claims in respect of any damages or compensation payable in consequences of any accident or
injury sustained or suffered by its employees or agents or by any other third party resulting from
or by any action, omission or operation conducted by or on behalf of the supplier/its
associate/affiliate etc.

All claims regarding indemnity shall survive the termination or expiry of the contract

HLL/PCD/IMPCL-12/14-15(Revised) Page 33 Dated 31.12.2014



HLL Lifecare Limited

SECTION -V

SPECIAL CONDITIONS OF CONTRACT (SCC)

The following Special Conditions of Contract (SCC) will apply for this purchase. The corresponding
clauses of General Conditions of Contract (GCC) relating to the SCC stipulations have also been
incorporated below.

These Special Conditions will modify/substitute/supplement the corresponding (GCC) clauses.
Whenever there is any conflict between the provision in the GCC and that in the SCC, the provision
contained in the SCC shall prevail.

HLL/PCD/IMPCL-12/14-15(Revised) Page 34 Dated 31.12.2014



HLL Lifecare Limited

SECTION - VI
LIST OF REQUIREMENTS
Part I:
Sl. No. Description of Item Qty./ Set EMD (Rs.)
1| Effluent and Sewage Treatment Plant: Capacity — 40kl per day 1 60,000

Part 11: Required Delivery Schedule:

Delivery shall be within 90 days from date of Notification of Award. The date of delivery will be
the date on which the goods are delivered to the consignee’s site (Tenderers may quote earliest
delivery period).

Part I11: Scope of Incidental Services:
Installation & Commissioning, Supervision, Demonstration, Trial run and Training etc. as
specified in GCC Clause 13

Installation & commissioning shall be completed within 30 days of handing over the site of
installation, complete in all respect by the consignee. The date of handing over the site has to be
intimated by the supplier to the purchaser. The delay on the part of the supplier to install &
commission the equipment will also attract the provisions as contained in the clause 23 of GCC.

In case the installation & commissioning is delayed for any reason(s) for which the consignee is
responsible, 10% of the contract price shall become payable, after the expiry of 4 months from the
date of arrival of the last consignment at site, subject to furnishing of a bank guarantee of
equivalent amount. The remaining 10% shall be payable against final acceptance certificate to be
issued by the consignee.

Supplier shall comply with all statutory requirements related to incidental services work to be
carried out at IMPCL site, including all applicable safety regulations.

Part IV: Warranty and AMC

- The equipment/goods shall be warranted for 12 months.

- One-year service (labour only) for maintenance to be provided after the expiry of warranty
period without any additional cost to the Purchaser/ Consignee , as and when required.

Part V:
The supplier shall keep sufficient stock of spares for supplies to be made within 15 days after
receipt of order(s) from purchaser/consignee.

Required Terms of Delivery and Destination.

a) Delivery required at Consignee Site.
Insurance (local transportation and storage) would be borne by the Supplier from warehouse
to the consignee site for a period including 3 months beyond date of delivery

b) Goods to be consigned to:-

The Manager (Materials)

Indian Medicines Pharmaceuticals Corporation Ltd.
MOHAN, District: Almora

(VIARAMNAGAR - 244 715)

Uttarakhand

Ph: 05947-287871; Fax: 05947-287826/22

HLL/PCD/IMPCL-12/14-15(Revised) Page 35 Dated 31.12.2014



HLL Lifecare Limited

Part VII:

The following utilities shall be provided by the owner at the IMPCL site for installation, testing,
commissioning, trial run and performance test run.

1. Power

2. Water ( raw and DM)

3. Compressed air (If required)

HLL/PCD/IMPCL-12/14-15(Revised) Page 36 Dated 31.12.2014



HLL Lifecare Limited

Section — VII

Technical Specifications

Effluent cum Sewage Treatment Plant (ETP cum STP)
(Capacity : 40 KL per day)

ETP CUM STP Plant of 20+20 KL Capacity per day

Effluent: Sewage:
Operating hours: Continuous
Total flow rate: 20 m® per day Total flow rate: 20 m® per day

Design inlet flow rate of combined ETP & STP: 2 m? per hour ( max )
BIO REACTOR

DESIGN INLET AND OUTLET CHARACTERTICS
Flow rate of waste water: 40 m3/day (Maximum)

PARAMETERS Effluent at INLET | Sewage at Inlet | Treated Effluent outlet
Temperature Ambient Ambient Ambient

pH 6.0- 8.5 6.5-8.0 6.5-8.0

TSS 300-400 ppm 150-200ppm <20 ppm

BOD 500-600 ppm 500-600 ppm <20 ppm

COD 800-1000 ppm 800-1000 ppm <250 ppm

0&G 30 ppm <10ppm <10 PPM

There shall be “ Zero discharge of Treated Water”

PROCESS DESCRIPTION

WASTEWATER TREATMENT SCHEME

Following treatment scheme shall be employed for production of quality water for irrigation discharge or recycling.

COLLECTION CUM EQUALIZATION FOR SEWAGE (CIVIL)- Excluded from Supplier’s scope: The

Sewage shall be collected in a collection cum equalization tank to meet the peak hour’s requirement and to get a
homogenous mixture. Equalization tank will help in sedimentation of grit in the absence of grit chamber.

COLLECTION CUM EQUALIZATION FOR EFFLUENT (CIVIL)- Excluded from Supplier’s scope: The
wastewater shall be collected in a collection cum equalization tank to meet the peak hour’s requirement and to
get a homogenous mixture. Equalization tank will help in sedimentation of grit in the absence of grit chamber.

COAGULATION TANK: water is then fed to coagulation chamber where it is dosed with lime on a
continuous basis at a proportional flow rate to maintain the pH of the effluent. Generally these chemicals are
required during initial phase and once a good quality bio growth is achieved this dosing can be reduced or
eliminated in some cases

FLOCCULATION TANK: water is then fed to flocculation chamber which is dosed with alum on a continuous
basis at a proportional flow rate (sized to the capacity of the plant) for solids removal by sedimentation in the
clarifier. Generally these chemicals are required during initial phase and once a good quality bio growth is
achieved this dosing can be reduced or eliminated in some cases.

HLL/PCD/IMPCL-12/14-15(Revised) Page 37 Dated 31.12.2014



HLL Lifecare Limited

TUBE SETTLER/PRIMARY CLARIFIER: The waste water from coagulation and flocculation tank is directed to
the primary tube settler/ clarifier so as to settle out the flocs as formed. The Settled sludge will be sent to sludge
drying beds.

MOVING B ED BIOFILM REACTOR (MBBR) TANKS/ AERATION REACTORS: After over flow from the
tube settler wastewater shall directed to bioreactors. The treatment occurs in various aerobic chambers provided
in the system. The system shall have flexibility of varying the sequence of aerobic chambers depending upon flow
rates. In aerobic chambers, thousands of Bio media is fed, upon which the biomass grow.

SECONDARY TUBE SETTLER/ SECONDARY CLARIFIER: The wastewater from bioreactors will over flow to
a secondary tube settler/ secondary clarifier so as to settle out the solids. The supernatant from the clarifier will
be fed to surge tank whereas the sludge will be sent to sludge drying bed. A part of sludge is re-circulated as MLSS
to MBBR Tanks /aeration tank.

CHLORINATION CUM DISINFECTION: Clarified water will be fed to the chlorine contact tank or surge tank.

A chlorination system will dose chlorine on a continuous basis.

MULTIGRADE SAND FILTER (MGF) or DUAL MEDIA FILTER & ACTIVATED CARBON FILTER

(ACF): The disinfected water will be passed through Multigrade sand filter or DUAL MEDIA FILTER & Activated
carbon filter to reduce suspended load and turbidity, BOD, colours, odour and fine particles. It finally polishes the
treated water and also reduces the residual chlorine. The wastewater so treated can be utilized for gardening or
for flushing recycling. The backwash from the MMF units will be fed back into the collection tank.

SLUDGE DISPOSAL: A proportion of sludge from the clarifier and bioreactor will be pumped via the hydro
cyclone into the sludge holding tanks/ Sludge drying beds (SDB). Supernatant from the sludge holding tanks is
decanted and returned to collection tank for re-processing. A part of sludge is periodically re-circulated as MLSS to
bioreactors.

ELECTRICAL CONTROLS: complete centralized control panel mounted on the same skid. It will have both
automatic and manual operation mode. The control system shall include circuit breakers, motor, starters and
timers all housed in a weatherproof cubicle type panel board.

SCOPE OF SUPPLY

2. BIO REACTOR AND COMPONENTS:

The Bio Reactor system shall be based on biodegradation and sedimentation technology. Sludge handling shall be
included in the system i.e. all sludge is periodically recycled for optimum sludge digestion. Sludge is aerobically
processed in sludge reduction tank.

The complete plant shall have the following main components: Up Front Control Panel, (Includes Sludge System)
System Feed Pump, Sludge Recycling Pump, Air Blower, Moving Bed Reactor and Settling Tank, bio media, Air
Distribution System, High-Low Level switch, Piping and Valves.

3. SCREEN

Type Bar rack
MOC MS
Quantity 2 No.

4.1. PRIMARY TUBE SETTLER/ CLARIFIER

4.1.1 Capacity 1 KL/hr.

4.1.2 MOC MS (Sheet Thickness: 5-6 mm)
4.1.3 Type Skid mounted

4.1.4 Unit 1 No.

4.2. COAGULATION TANK

4.2.1 Capacity 200 Ltr.

4.2.2 MOC HDPE

4.2.3 Type Skid mounted

4.2.4 Unit 1 No.

HLL/PCD/IMPCL-12/14-15(Revised) Page 38 Dated 31.12.2014



HLL Lifecare Limited

4.3 FLOCCULATION TANK

4.3.1 Capacity 200 Ltr.

4.3.2 MOC MS (Sheet Thickness: 3-4 mm)
4.3.3 Type Skid mounted

4.3.4 Unit 1 No.

4.4 MBBR (AERATION TANK)

4.4.1 Capacity 2kl

4.4.2 MOC MS (Sheet Thickness: 5-6 mm)
4.4.3 Type Skid mounted

4.4.4 Unit 2 Nos.

4.5 SECONDARY TUBE SETTLER/ CLARIFIER
4.5.1 Capacity 3.5kl

4.5.2 MOC MS (Sheet Thickness: 5-6 mm)
4.5.3 Type Skid mounted

4.5.4 Unit 1 No.

4.6 CHLORINE CUM DISINFECTION TANK FOR SODIUM HYPOCHLORIDE

4.6.1 Capacity 100 Itr

4.6.2 MOC HDPE

4.6.3 Type Skid mounted
4.6.4 Unit 1 No.

4.7 SLUDGE DRYING BEDS (Brick work: Not in Supplier’s Scope)
( Supplier to furnish the dimensions of the beds)

4.7.1Size Approximately 2m X 5m X 2.5m ( Supplier to check and confirm)
4.7.2 Type RCC/ Brick work
4.7.3 Unit 4 Nos.

5.1 EFFLUENT TRANSFER PUMP (1 W +1 S) 2 Nos.

5.1.1 Capacity 1 KL/hr — Centrifugal

5.1.2 Head 8to10m

5.1.3 Type Non-clogged, submersible

5.1.4 MOC cl

5.1.5 Make WILO, GRUNDFOS or Equivalent
5.1.6 Quantity 2 No.

5.2 SEWAGE TRANSFER PUMP (1 W+1 S) 2 Nos.
5.2.1 Capacity 1 KL/hr - Centrifugal

5.2.2 Head 8to10m

5.2.3 Type Non-clogged, submersible

5.2.4 MOC cl

5.2.5 Make WILO, GRUNDFOS or Equivalent
5.2.6 Quantity 2 No.

6.0 SLUDGE RECIRCULATION PUMP (1W+1S) 2 Nos.
6.1 Type Centrifugal

6.2 Capacity 1KL/hr

6.3 Head 8to10m

6.4 MOC cl

6.5 Make WILO, GRUNDFOS or Equivalent
6.6 Quantity 2 No.

7.0 AIR BLOWER (1W+1S) 2 Nos.

7.1 Type Twin lobe

7.2 Required Capacity 60 M*/hr

7.3 Motor make WILO or Equivalent

7.4 Blowers: Make : Kay, Everest, Blowvacc or Equivalent
7.5 Quantity 2 No.

HLL/PCD/IMPCL-12/14-15(Revised) Page 39 Dated 31.12.2014



HLL Lifecare Limited

8.0 AIR PURGING GRID & AIR DIFFUSERS

8.1 Type Non —clog, segmented for easy maintenance
8.2 Tested Pressure 2.5Kg/cm’
8.3 Quantity 1 Lot

9.1 LIME DOSING SYSTEM

9.1.1 Capacity 0.5-5 ltrs/hr .

9.1.2 Type(pump) Metering pump(Make: Milton Roy/ Asia LMI or equivalent)
9.1.3 Dosing Tank 200 Itrs HDPE (Make: Aqua, Etatron, Seko or Equivalent)
9.1.4 Quantity 1 Set (1 No. Dosing Pump + 1 No. Dosing tank)

9.2 ALUM DOSING SYSTEM

9.2.1 Capacity 0.5-5 Itrs/hr .

9.2.2 Type(pump) Metering pump(Make: Milton Roy/ Asia LMI or equivalent)
9.2.3 Dosing Tank 200 Itrs HDPE (Make: Aqua, Etatron, Seko or Equivalent)
9.2.4 Quantity 1 Set (1 No. Dosing Pump + 1 No. Dosing tank)

9.3 POLY DOSING SYSTEM

9.3.1 Capacity 0.5-5 ltrs/hr .

9.3.2 Type(pump) Metering pump(Make: Milton Roy/ Asia LMI or equivalent)
9.3.3 Dosing Tank 200 Itrs HDPE (Make: Aqua, Etatron, Seko or Equivalent)
9.3.4 Quantity 1 Set (1 No. Dosing Pump + 1 No. Dosing tank)

10.0 DISINFECTION SYSTEM

10.1 Type On line

10.2 Chlorine Dosing Pump : Metering Type(Make: Milton Roy/ Asia LMI or equivalent)
10.3 Capacity 0.5 -5 Itrs/hr.

10.4 Dosing Tank 200 Ltrs. HDPE(Make: Aqua, Etatron, Seko or Equivalent)
10.5 Quantity 1set (1 No. Dosing Pump + 1 No, Dosing tank)

11.0 FILTER FEED PUMP FOR MGF & ACF (1W+1S) 2 Nos.

11.1 Capacity 3 Kl/hr

11.2 Head 25m

11.3 Type Centrifugal

11.4 Quantity 2.No

11.5 Make WILO, GRUNDFOS or equivalent

12.0 MULTI MEDIA FILTERATION (MMF)

12.1 Capacity 2 KL/hr